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on ceramic tiles defined by UNI EN 14411:2012

Our ref.num.: 16390
Date of request:  01/15/2016
Test Specimen

"Glazed paver tile 13x13 cm  marked:
SMALTO MATT"

Source

Submitted to Laboratory by Client

Date Received

01/19/2016

Time of test execution

start:  01/19/2016 end: 01/25/2016
Test detail / method description / test procedure

" Determination of resistance to surface abrasion for glazed tiles -
Standard UNI EN ISO 10545 - 7:2000 "

The report relates only to the sample(s) tested. This report must not be reproduced in part
without the written permission of Main Laboratory Sassuolo, nor used in any way as to lead to
misrepresentation of the results or their implications.

Page 1 of 2

Mad. PO32A rev )2

Main Laboratory Sassuole S.rl. - Via Elli Setti, 7 - 42019 Scandiano (RE) - tel. +39 0522 982603 - fax +39 0522 852834 - c-mail: info@mainlaboratorysussuolo.it
Reg. Impr. di RE - Cod. Fisc. ¢ PIVA 03164360368 - Cap. Soc. € 40.000,00 - R.E.A. di RE 269950



-\.\.}-

\/*‘ Main Laboratory Sassuclo

I/

7 Centro di Ricerca, Sperimentazione, Consulenza e Controllo Qualita

Vd

\\ \\F/I //

N2

——

== "3l ACCREDIA X,

3 5///_%\\‘ LENTE ITALIANO DI ACCREDITAMENTO
K ',/?\ s LAB N° 1170

Confidential Test Report N. 0183/2016 /1 Page 2 of 2 Date 01/25/2016

Ceramica Blu srl

Test specimen
"Glazed paver tile 13x13 cm marked:

SMALTO MATT"

DETERMINATION OF RESISTANCE TO SURFACE ABRASION
FOR GLAZED TILES
(Standard UNI EN ISO 10545 - 7:2000)

Definition: determination of the abrasion of glaze tiles by rotation of an abrasive load on the surface
and assessment of the wear by means of visual comparison of abreaded test specimens and
non-abraded tiles.

Results

Abrasion visible at rev.: 6000
Test cleanness' stains of abraded surface: test not executed
Abrasion class: v
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